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500mm Log Saw Parts List

Number Description Quantity Remark
1 Locations 1
2 Bolt components 1
3 Wheel 2
4 Flate washer 7
5 Spindle circlip 2
6 Brcket 1
7 Stop block 1
8 Lock nut M12 1
9 Spring 1
10 Spring base 1
11 Flate washer 1
12 Rubber washer 3
13 Lock nut M16 1
14 Screw M6.3*25 2
15 Bolt M8*25 5
16 Link span 2
17 Saw frame 1
18 Nut M8 17
19 Front crossbeam 1
20 Bolt M8*20
21 Flate washer 30
22 Mounting plate
23 Screw M5*50
24 Spring washer 18
25 Lock nut M5 2
26 Motor 1 33483
26b switch 1 33484
27 Key 1
28 Bushing 1
29 Flange 1 33486
30 Blade 1 33485
31 Flange 1 33486
32 Washer 1
33 Spring washer 1
34 Bolt M10*30 1
35 Bolt components 1
36 Spring 2
37 Support plate 1
38 Bolt M10*35 4
39 Blade guard 1
40 Screw M6*25 1
41 Tooth circlip 2
42 Washer 2
43 Protection board 1
44 Screw M6*20 1
1

45

Screw M6*50
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